Permit Number; AR0021768
AFIN: 58-00105

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et
seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

City Corporation
Russellville Water and Sewer System - Pollution Control Facility

is authorized to discharge treated municipal wastewater from a facility located as follows: 404 Jimmy Lile Road,
Russellville, AR 72802, in Pope County.

Facility Coordinates:  Latitude: 35° 14’ 56” N; Longitude: 93° 06° 58” W

Receiving stream: Whig Creek, thence to the Arkansas River in Segment 3F of the Arkansas River Basin.
[...]
https://www.adeqg.state.ar.us/downloads/\WebDatabases/PermitsOnline/NPDES/PermitInform

ation/AR0021768 Enforcement%20Review 20210604.pdf

SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

1.
2.

3.

The facility’s mailing address was removed from the cover page.

The coordinates for Outfall 001 were updated based on an inspection report dated May 27,
2021.

Tiered limits and requirements were added to Part I.A; Part I.A.1 was added for Tier |
limits for the facility’s existing, pre-construction treatment system and design flow of
7.3 MGD; Part 1.A.2 was added for Tier Il limits applicable to the post-construction
treatment system and design flow of 8.5 MGD.

A monitoring and reporting requirement for Pentachlorophenol was added. See Section
12.E of this Fact Sheet for details.

Decimal places in the concentration limits for CBODs in Part |.A were updated per current
Office of Water Quality (OWQ) rounding procedures.

The name of the parameter NO3-N was updated from “Nitrate” to “Nitrogen, Nitrate Total
as N” in Part I.A. The update was made to provide clarification for NetDMR reporting
purposes; however, the parameter itself and its requirements in the permit were not
changed.

A Residual Peracetic Acid (PAA) instantaneous maximum limit of 1.0 mg/l was added.
PAA monitoring for Tier I limits is only required when the facility is using PAA for
disinfection, and TRC monitoring for Tier I limits is only required when the facility is using
chlorine for disinfection.

Monitoring and reporting requirements for Total Phosphorus (TP) and Nitrate + Nitrite —
Nitrogen (NOs+NO2-N) were added. See Part I.A of the permit and Section 12.A of this
Fact Sheet for more information.


https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021768_Enforcement%20Review_20210604.pdf
https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021768_Enforcement%20Review_20210604.pdf

Permit Number: AR0021768
AFIN: 58-00105
Page 4 of Fact Sheet

9. Conditional WET reporting requirements were added. See the WET sections in Part I.A of
the permit for more information.

10. The following updates were made for the Tier 11 limits in Part .A.2:

a. All existing mass limits, with the exception of NOs-N and Total Recoverable
Copper, were recalculated for the Tier Il design flow of 8.5 MGD; see Section
12.C.1 of this Fact Sheet for more information. The NOs-N and Total Recoverable
Copper mass limits were not updated since they are based on TMDLSs. See Section
7.B.i of this Fact Sheet for more information.

b. The CBODs concentration limits for November — April were updated based on an
updated modeling analysis; the monthly average limit was updated from 15.0 t0 9.0
mg/l, and the 7-day average limit was updated from 22.5 to 14 mg/I.

c. The NHs-N concentration limits for November — March were updated based on an
updated modeling analysis; the monthly average limit was updated to 2.2 mg/l, and
the 7-day average limit was updated to 3.3 mg/l, year-round.

d. The Total Residual Chlorine (TRC) limit was removed.

11. Part 11.6 of the permit (SSO condition) was updated.

12. Part 11.7 of the permit (Pretreatment condition) was updated.

13. Part 11.8 of the previous permit, the bio-solids practices condition, was removed from the
permit. All subsequent conditions in Part Il were renumbered as a result. Sludge practices
are now addressed in Part I11.B.6 of the permit, with additional information in Section 11
of this Fact Sheet.

14. The monitoring frequency reduction requirements for WET testing in Part 11.9.F.i (Part
I1.11.F.i of the previous permit) were updated from successful completion of the first
four (4) consecutive quarters or first twelve (12) consecutive months to the first eight (8)
consecutive quarters after the first use of PAA for disinfection since there is currently
limited water quality-based toxicity data for PAA.

15. Part 11.11, a condition regarding monitoring frequency reduction was added.

16. Part 11.12, a condition regarding the facility’s transition to the modified treatment system
was added.

17. Part 11.13, a condition regarding PAA analytical methods was added.

18. Part 111.C.5 of the permit now requires that DMRs be submitted electronically via
NetDMR.

19. Part 111.D.6, the condition regarding twenty-four hour reporting, was updated.

20. Part 111.D.8, the condition regarding discharge of toxic substances, was updated.

21. Final limitations and a schedule of compliance were added for P. promelas Chronic Whole
Effluent Toxicity. See Parts I.A, 1.B, and 11.14 of the permit and sections 14 and 17 of this
Fact Sheet for details.

RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION

The outfall is located at the following coordinates based on an inspection report dated May 27,
2021, and confirmed with Google Earth:

Latitude: 35° 14” 42.8” N; Longitude: 93° 06* 48.3” W



Permit Number: AR0021768
AFIN: 58-00105
Page 5 of Fact Sheet

The receiving waters named:

Whig Creek, thence to the Arkansas River in Segment 3F of the Arkansas River Basin. The
receiving stream with Assessment Unit (AU) AR 11110203 931 is a Water of the State
classified for secondary contact recreation, raw water source for domestic (public and private),
industrial, and agricultural water supplies; propagation of desirable species of fish and other
aquatic life; and other compatible uses.

. 303(d) LIST, TOTAL MAXIMUM DAILY LOADS, ENDANGERED SPECIES, AND
ANTI-DEGRADATION CONSIDERATIONS

A. 303(d) List

The receiving stream, Whig Creek (AR_11110203_931), is listed on Arkansas’s 2018 List
of Impaired Waterbodies (303(d)) for the following impairments:

Category 1b for copper. Waterbodies in Category 1b are defined as “attaining all
water quality criteria and supporting all designated uses; however, a TMDL
remains in place for one or more constituents.” See the following section, Section
7.B of this Fact Sheet, for more information on the referenced TMDL and wasteload
allocation (WLA) for copper.

. Category 4a for nitrate (NOs-N). Category 4a waterbodies are those in which

“water quality standards are not attained for one or more designated uses but the
development of a TMDL is not required because: a TMDL has been completed for
the listed parameter(s).” See the following section, Section 7.B of this Fact Sheet,
for more information on the referenced TMDL, which assigns a WLA to the facility
for nitrate.

Category 5 for dissolved oxygen (DO) and ammonia nitrogen (NHs3-N) with
low priority. Waterbodies in Category 5 are defined as “impaired, or one or more
water quality standards are not attained.” Per the impairment, the aquatic life
designated use for Whig Creek is not supported. Based on the water quality model,
the permit limits for DO and NHs-N are protective of the downstream criteria for
the given parameters. Therefore, no additional permit action is necessary at this
time.

B. Applicable Total Maximum Daily Load (TMDL) Reports

The receiving stream, Whig Creek (AR_11110203 931), is included in the following
TMDL reports:

“Whig Creek TMDL for Nitrate” dated December 8, 2000: assigns a WLA of
542.0 Ib/day for nitrate (NOs-N) to the facility. The WLA is incorporated into the
permit as a monthly average mass limit of the same value.

“Whig Creek Basin TMDL for Copper” dated November 1, 2003: assigns a
WLA of 0.188 Ibs/day for dissolved copper to the facility. Based on 40 C.F.R. 8§



Permit Number: AR0021768
AFIN: 58-00105
Page 6 of Fact Sheet

122.45(c), metal limits in NPDES permits must be expressed in terms of total
recoverable metal. Therefore, the WLA for dissolved copper was converted to a
value of 0.45 Ibs/day of Total Copper, using the Translator Mechanism established
in Appendix D, Attachment V.111 of the 2000 CPP for incorporation into the permit.

Effluent limitations based on the loadings established in the two TMDLs were included in
previous permits and will be continued in the permit.

C. Endangered Species

No comments on the application were received from the USF&WS. The draft permit and
Fact Sheet were sent to the USF&WS for their review.

D. Anti-Degradation

The limitations and requirements set forth in this permit for discharge into waters of the
State are consistent with the Anti-degradation Policy and all other applicable water quality
standards found in APC&EC Rule 2.

. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY

CONSTRUCTION

The following is a description of the facility described in the revoke and reissue application
for the individual discharge permit, as well as the state construction permit application,
including modifications to the facility’s treatment system:

A. Design Flow:
a. Tierl: 7.3 MGD
b. TierIl: 8.5 MGD
B. Type of Treatment:

a. Tier |: three (3) aerated flow equalization basins, bar screens, grit removal, three
(3) primary clarifiers, three (3) extended aeration activated sludge basins, three (3)
final clarifiers, two (2) chlorine contact basins, dechlorination, and aerobic
digestion

b. Tier 1I: bar screens, grit removal, three (3) aerated flow equalization basins,
anaerobic selector, four (4) activated sludge aeration basins, three (3) final
clarifiers, peracetic acid (PAA) disinfection, and aerobic sludge holding tanks

C. Discharge Description: treated municipal wastewater

D. Facility Status: This facility is classified as a Major municipal since the design flow of the
facility listed above is greater than 1.0 MGD.



9.

10.

11.

12.

Permit Number: AR0021768
AFIN: 58-00105
Page 7 of Fact Sheet

E. Facility Construction: This permit does not authorize or approve the construction or
modification of any part of the treatment system or facilities. Approval for such
construction must be by permit issued under Rule 6.202.

ACTIVITY

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry
Classification System (NAICS) code of 221320, the applicant’s activities are the operation of
a sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS

This facility receives process wastewater from significant industrial users, as defined in 40
C.F.R. §403.3(v). Based on the facility’s effluent compliance history and the type of industrial
contributions, standard Pretreatment Program implementation conditions are deemed
appropriate at this time.

SEWAGE SLUDGE AND BIOSOLIDS PRACTICES

The sludge produced at the treatment plant will be converted to Exceptional Quality (EQ) Class
A biosolids through the facility’s sludge pasteurization system. The biosolids are hauled by
others to various permitted land application sites and may be sold or given away in bags or
other containers in accordance with 40 C.F.R. Part 503. Certification of EQ Class A biosolids
is under the authority of EPA Region V1.

DEVELOPMENT AND BASIS FOR PERMIT CONDITIONS

The Division of Environmental Quality has determined to issue a permit for the discharge
described in the application. Permit requirements are based on federal regulations (40 C.F.R.
Parts 122, 124, and Subchapter N), the National Pretreatment Regulation in 40 C.F.R. Part 403
and regulations promulgated pursuant to the Arkansas Water and Air Pollution Control Act
(Ark. Code Ann. 8-4-101 et seq.). All of the information contained in the application, including
all of the submitted effluent testing data, was reviewed to determine the need for effluent limits
and other permit requirements.

The following is an explanation of the derivation of the conditions of the permit and the reasons
for them or, in the case of notices of intent to deny or terminate, reasons suggesting the
decisions as required under 40 C.F.R. 8 124.7.

Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions

Following regulations promulgated at 40 C.F.R. § 122.44, the permit limits are based on either
technology-based effluent limits pursuant to 40 C.F.R. 8 122.44(a) or on State water quality
standards and requirements pursuant to 40 C.F.R. § 122.44(d), whichever are more stringent
as follows:



Permit Number: AR0021768
AFIN: 58-00105

Page 8 of Fact Sheet
Tier |
Water Quality- Technology- . . Final
Based Based/BPJ FLEUITHA Permit Limit
Parameter Monthly | 7-Day | Monthly | 7-Day |Monthly| 7-Day |Monthly| 7-Day
Avg. Avg. Avg. Avg. Avg. Avg. Avg. Avg.
mg/l mg/I mg/I mg/l mg/l mg/l mg/l mg/l
CBODs
(May — October) 10 15 25 40 10.0 15.0 10 15
(November — 15 23 25 40 | 150 | 225 | 15 23
April)
TSS
(May — October) 15.0* N/A 30 45 15.0 225 15.0 225
(November — 20.0¢ | NI/A 30 45 200 | 300 | 200 | 300
April)
NHs-N
(April — October) 2.2 5.6 N/A N/A 2.2 5.6 2.2 5.6
(November - 40 | 60 | NA | NA | 40 | 60 | 40 | 60
March)
DO 6.0 (Inst. Min.) N/A 6.0 (Inst. Min.) 6.0 (Inst. Min.)
FCB (col/100 ml) 1000 | 2000 | N/A | NA | 1000 | 2000 | 1000 | 2000
TRC 0.011 (Inst. Max.) N/A 0.011 (Inst. Max.) | 0.011 (Inst. Max.)
PAA N/A 1.0 (Inst. Max.) N/A 1.0 (Inst. Max.)
NOs-N 10.0 15.0 Report | Report 10.0 15.0 10.0 15.0
Arsenic, Total Rec. N/A N/A Report | Report | Report | Report | Report | Report
9.2 18.5 9.2 18.5 9.2 18.5
Copper, Total Rec. ug/l ug/l N/A N/A ug/l g/l ug/l ug/l
Mercury, Total Rec. 0.0134 | 0.0269 N/A N/A 0.0134 | 0.0269 | 0.0134 | 0.0269
o/l g/l g/l pg/l pg/l g/l
Zinc, Total Rec. 85.5 171.6 N/A N/A 85.5 171.6 85.5 171.6
o/l g/l g/l Hg/l Hg/l o/l
Pentachlorophenol N/A N/A Report | Report N/A N/A Report | Report
TP N/A N/A Report | Report N/A N/A Report | Report
NO3+NO2-N N/A N/A Report | Report N/A N/A Report | Report
pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u.
7-Day Minimum 7-Day Minimum
Lethality N/A Report Lethality
Chronic WET Limits Not < 100 % Not < 100 %
(P. promelas) 7-Day Minimum 7-Day Minimum
Sub-Lethality N/A Report Sub-Lethality
Not < 80 % Not < 80 %
Chronic WET N/A Report Report Report

Testing (C. dubia)

*TSS indirectly modeled by Sediment Oxygen Demand (SOD)




Permit Number: AR0021768

AFIN: 58-00105

Page 9 of Fact Sheet
Tier 1l
Water Quality- Technology- . . Final
Ba?ed ’ Based/Bg?]/ Previous Permit Permit Limit
Parameter Monthly | 7-Day |[Monthly | 7-Day |Monthly| 7-Day |Monthly| 7-Day
Avg. Avg. Avg. Avg. Avg. Avg. Avg. Avg.
mg/I mg/l mg/l mg/| mg/| mg/I mg/I mg/I
CBODs
(May — October) 10 15 25 40 10.0 15.0 10 15
(November — April) 9.0 14 25 40 15.0 22.5 9.0 14
TSS
(May — October) 15.0* N/A 30 45 15.0 225 15.0 225
(ANOYember - 20.0* | N/A 30 45 200 | 300 | 200 | 300
pril)
NH3-N
(April — October) 2.2 3.3 N/A N/A 2.2 5.6 2.2 3.3
I(\'/I\'O"ember - 2.2 33 | NA | NA | 40 6.0 2.2 3.3
arch)
DO 6.0 (Inst. Min.) N/A 6.0 (Inst. Min.) 6.0 (Inst. Min.)
FCB (col/100 ml) 1000 | 2000 | N/A | N/A | 1000 | 2000 | 1000 | 2000
PAA N/A 1.0 (Inst. Max.) N/A 1.0 (Inst. Max.)
NOs-N 10.0 15.0 Report | Report 10.0 15.0 10.0 15.0
Arsenic, Total Rec. N/A N/A Report | Report | Report | Report | Report | Report
9.2 18.5 9.2 18.5 9.2 185
Copper, Total Rec. g/ g/ N/A N/A g/ g/ g/ g/
Mercury, Total Rec. 0.0134 | 0.0269 N/A N/A 0.0134 | 0.0269 | 0.0134 | 0.0269
g/l g/l pg/l pg/l pg/l g/l
Zinc, Total Rec. 85.5 171.6 N/A N/A 85.5 171.6 85.5 171.6
g/l g/l pg/l pg/l pg/l g/l
Pentachlorophenol N/A N/A Report | Report N/A N/A Report | Report
TP N/A N/A Report | Report N/A N/A Report | Report
NO3+NO2-N N/A N/A Report | Report N/A N/A Report | Report
pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u.
7-Day Minimum 7-Day Minimum
_Lethality N/A Report _Lethality
Chronic WET Limits Not < 100 % Not < 100 %
(P_ promelas) 7-Day Minimum 7-Day Minimum
Sub-Lethality N/A Report Sub-Lethality
Not < 80 % Not < 80 %
Chronic WET N/A Report Report Report

Testing (C. dubia)

*TSS indirectly modeled by Sediment Oxygen Demand (SOD)




Permit Number: AR0021768
AFIN: 58-00105
Page 10 of Fact Sheet

A. Justification for Limitations and Conditions of the Final Permit

Tier |
Parameter LD QUL Justification
or Technology

. Water Quality Model dated October 2, 2015, CWA §
CBODs Water Quality 402(0), and previous permit

. Water Quality Model dated October 2, 2015, CWA §